
 

 

 

 

N O T I C E 

 

THIS DOCUMENT HAS BEEN REPRODUCED FROM 
MICROFICHE. ALTHOUGH IT IS RECOGNIZED THAT 

CERTAIN PORTIONS ARE ILLEGIBLE, IT IS BEING RELEASED 
IN THE INTEREST OF MAKING AVAILABLE AS MUCH 

INFORMATION AS POSSIBLE 



r

f ,'

f
tl

I

'i
I	

^

I
i

I

i
I
I

X

i
;^	 1
^?	 1

HOLIDAY OFFICE CENTER 3322 MEMORIA: PK NY , S.W- SUITE 32 HUNTSVILLE. ALABAMA 35801 (205) 881-3472

(NASA-CR-161656) COAL GASIFICATION SYSTEMS	 H81-18215
ENGINEERING AND ANALYSIS. APPENDIX B:
MEDIUM BTU GAS DESIGN Final Report (BDM
Corp., Huntsville, Ala.) 275 p 	 Unclas
HC Al2/AF A01	 CSCL 21D G3/28 41563

	

• L 7
	 u

1
r

aECEIVEO

WCE% DEPT• ^Y

I



HOLIDAY OFFICE CENTER 3322 MEMORIAL PKWY.. S.W., SUITE 32 HUNTSVILLE, ALABAMA 35801 (205) 881-3472
[...]
7, the refrigerant cooling water in System 4 and other plant uses. Waste
heat boiler steam, generated at 1450 psig, is used to drive gas compressors
and a small amount is let down to 550 psig for use in the sulfur recovery
system. One hundred psig steam is generated in the sulfur recovery system
and from gas compression turbine exhaust. It is used for reboiler heating
in System 4 and to deaerate the steam condensate system. The steam system
is given in Drawing Number 524-KT-10. The balance is shown in Figure 4.3.

4.1.12 System 16 - Water Supply

The raw water treatment unit is designed to provide treated and un-
treated water for the following facility water systems:

(1) Fire water
(2) Service water
(3) Potable water
(4) Cooling water
(5) Boiler feed water

Raw water is pumped from the river to a fire water-raw water storage tank.

B-1- 22



i
u raea•- . 	..	 '.

THE BDM CORPORATION
a
'r

396,200

	400,162	 1450 PSIG

BOILER

B.D.=3962

	

24,240	 100 PSIG 1 24,000

BOILER

AIR SEPARATION 214,300

TURBINE

SULFUR	 20,000

o°
	 PLT

a+

r

100 PSIG	 18 500	 AGR	 18,500
STEAM

167,400	 P014ER
RECOVERY

56,522

AIR	 218,390

SEPARATION

3960	 ^	
LOSSES

	

400,137
	

51 00

'—"	 GASIFIER	 B. P.	 °
r

	

30,400	 SULFUR	 30,100	 j25IG	 BYPRODUCT 50,000

PLT	 EM

z
o=

	

B.D.	 a W
300

aW^O=

	

750 LBS/HR	 k =
co

a
Lr
.
 U -

°'	 V)

W LH
(n cc

554,939	 DEAERATION

689,090	 RETURN CONDENSATE
of

MAKE-UP
70,739

Figure 4.3. Steam System Balance-lbs/hr per Module

B-1-23

240

GASIFIER

339.650



THE BDM CORPORATION

The rew water-fire water storage

treatment as well as storage capacity
fire water is pumped from the tank to
fire water pumps are motor driven and
The spare pump is equipped with autom
power failure.

..ank provides surge capacity for water
for fire water. During an emergency,
the fire water heater system. The
have a diesel engine driven spare.
itic start-up capability in case of

The raw water is pumped from the raw water-fire water storage tank to
the softener-clarifier. Lime, alum, and polyelectrolyte from the clarifier
bulk chemical storage and feed system are added to the softener-clarifi,.-,
which is equipped with an internal flocculation mechanism. The alum and
polyelectrolyte aid in the removal of suspended solids from the raw water.
Lime is added during the clarification step to "cold soften" the raw water.
Chlorine is added to the raw water to inhibit algae growth in the.clarifier
and sand filters and reduce organic contamination.

The underflow from the clarifier is a one wt percent sludge and is

pumped to solids treatment for further processing.

The clarified and softened raw water from the softener-clarifier flows
to the self-backwashing sand filters where additional suspended solids are
removed. A pressure differential across the filter bed initiates the back-
wash cycle. The backwash flows by gravity to the sand filter backwash sump
and is recycled to the softener-clarifier. The filtered water flows to the
filtered water storage tank and is utilized as cooling tower make-up for the
process cooling tower as service water for general plant use, as feed to the
demineralizer package, and as feed to the potable water system.

Water intended for potable services is chlorinated and again filtered
to meet American Water Works Association (AWWA) standards and stored in a
tank sized to hold a day's potable water requirements. The chlorine residual
is maintained at 0.5-1.0 ppm free chlorine in the tank.

Filtered water intended as feed to the demineralizer package is injected
with sodium sulfide to remove trace amounts of chlorine which adversely
affect the demineralizer resins and after filtered through activated carbon
to remove any remaining organic contaminants and dissolve iron.

In the demineralizer, the mineral salts present in the water are removed
by ion exchange. A two-step demineralization system, utilizing strong
cation and strong anion exchangers in series, is provided. A degasifier
following the strong cation and magnesium, which the anion exchangers remove
anions such as chloride and sulfate. The strong anion exchanger also removes
silica. The degasif'.^r is provided to remove carbon dioxide and other

dissolved gases.

The mixed bed polisher is provided to remove silica to 0.02 ppm and to

polish returned turbine condensate for reuse.

B-1-24



THE BDM CORPORATION

The boiler feed water deaerating heaters operate at 30 psig and 250 O F
The deaerators reduce the oxygen co^;.ant of BFW to 0.005 cc/liter.

Hydrazine or sodium sulfite is injected into the storage compartment of
the deaerators for chemical scavenging of any residual oxygen. Morpholine
is injected into the suction of the boiler feed water pumps to protect the
condensate systems.

The total water requirement is illustrated in Figure 4.4. Allowances
for water treatment blowdown and contingency add to that shown to result in
a total requirement of 2500 GPM per module.

Drawing Number 524-KT-16 shows System 16.

4.1.13 System 17 - Water Cooling

The purpose of this unit is to provide cooling water to the various
process users in the facility.

The cooling tower system includes the tower and fans, side stream
filters, circulating water pumps, cold water basin, blowdown system, chemi-
cal addition equipment, and distribution system.

Cooling water is pumped from the cold water basin, through the distri-
bution system to the rrocess heat Exchangers where low-level, sensible heat
is picked up, and back to the cooling tower. The cooling tcwer rejects low-
level heat by evaporative cooling to air drawn through the cooling tower by
the cooling tower fans.

A portion of the circulating water is passed through side stream filters
to reduce loading to suspended solids, dirt and scale.

The dissolved solids level of the cooling water is maintained by a
continuous blowdown stream to the process condensate system. Water level in
the cooling tower basis is maintained by continuous make-up of the clean
water from the raw water treatment system.

The blowdown stream is passed through a blowdown treatment system to
recover chromate ions via ion exchange or by chemical reduction to chromium
hydroxide and is sent to waste treatment for disposal.

Chlorine is added to the cooling water on a routine periodic basis to
prevent algae growth. Chemical algicides are added periodically to further
eliminate algae growth. Sulfuric acid is added to control pH, and zinc and
chromate inhibitors are added to the cooling water for corrosion control.
Occasionally, a polyphosphate dispersant is added to enhance the action of
the inhibitors. This system is illustrated in Drawing Number 524-KT-17.

B-1-25



N
s Y. W O
W ci'1 C
S v ^ O
^ C w

F-

W
CID
 111

yr^

W

N
Q

W
wr

NdL NN

In

O to

Qw
N

ZO
F-
Q

W
W
F W
to c.7

a-
= aT

IMW f\
Y ^

M:O
^

=r N
co

0N

W N F-^n
N N

W
J
L
YV	 ^

i
c	 i
O	 a
NN	 i

r

NO

O <
O ^ ^
^ W ^

Ij	 L
O

C U 3
.'rJ O

i

O

•r

aL
7

LA-

c^

F--
m

Z T

000`Z9b o	 ^, rn

SSOI NOIiVdOddA3 >- o ^ F
W O

1/?
^ Q

QN W OH

THE BDM CORPORATION

S

a
1

W
Y O^ W	 ' ^

J
Qlb

N
w

O
w
 N i'l

w

1-- J r., r- n
O N 4W ,...

1--

w

r
N N
WNN
O
J
Z
C
ar

OaQ
W

r AINO b31VM
SX9 SS300bd	 zt=	 86Z`bZ

r-. J 

	

WOU OLO ` ZZ=13N a °o ^	 SOIIOS
C7 U

d'

it
N
Y

N

co
11

0
Ct]

W0 tY ^d

C) Z mOv
N ^ O 

aW UU
ccC7s

G

N
m
J

!1̂
 t7
1 ^O
W '-
Y

E n
ct

8-1- 26



THE BDM CORPORATION

4.1.14 System 18 - Waste Water Treatment

The purpose of this unit is to collect and treat all plant liquid
effluent streams. The plant design is predicated on "zero discharge" and
permits recycle and reuse of treated water. Streams treated include the
following:-

(1) Oily water sewers
(2) Coal pile run-off
(s) Storm water run-off
(4) Demineralizer regenerant wastes and rinse water

(5) Cooling tower blowdown

(6) Sanitary waste water
(7) Gasifier slag quench drains
(8) Separated water from solids treatment
(9) Filtrate from biological treatment.

Process operations include:

(1) Oil Separator - streams containing free and dissolved oil and treated
in a gravity separator utilizing an emulsion breaking chemical and
heat to separate the oil-water mixture

(2) Sour Water Stripper - water streams with appreciable H 0 and HN3
residuals are steam-stripped to remove these contaminaAts

(3) Equalization Basin - liquid streams with extremely high or low pH
are mixed in an equalizing basis and treated with sulfuric acid or
caustic to change the mixed pH to a value of 6.0 - 8.0

(4) Gravity Settling-Thickener - liquid streams with high suspended or
dissolved solids are treated in a gravity settler-thickener and
mixed with lime, alum, coagulant aids, and polymers to facilitate
separation and thickening

(5) Multiple Effect Evaporation - neutralized wastes and brines are
evaporated to recover water and concentrate the solids.

The recovered, treated water is used as make-up to cooling towers or
raw water supply. The resultant solids are conveyed to the solids disposal

system. System 18 is illustrated in Drawing Number 524-KT-18.

4.1.15 System 19 - General Facilities

The purpose of this unit is to provide equipment or services to support

the gasification facility at the facility level.

IG-1-27



THE BDM CORPORATION

This unit is a general facility category and provides the following
equipment and services:

(1) Administration building
(2) Laboratories
(3) Change rooms
(4) Warehouses
(5) Maintenance buildings
(6) Operation centers
(7) Security offices
(8) Plant air facility
(9) Fire house

(10) Visitor reception
(11) Plant fencing
(12) Plant lighting

(13) Roads, bridges
(14) Docking facilities
(15) Interconnection pipe ways

(16) Fire protection network
(11) Flare stacks and headers
(18) Plant instrument air compressors
(19) Environmental monitoring

(20) Site preparation.

4.2 Module Balances

Material and energy balances have been determined for each module.
Table 4.1 gives stream compositions and quantities for each intersystem

stream. Table 4.2 gives an energy balance at the modular level.

B-1-28



B-I - 29

S
w

-la
•.2,0a

S^ Fi

FW2M

THE BDM CORPORATION



THE BOWI CORPORATION

S
0

MzN
wO
w
a

_ O
fJ

^toE

$mwa
^.7 U
_ dC

I

wE
ZI•r

.^	 ^	 1	 1	 1	 1	 1	 1	 1	 I	 I	 I	 I	 I	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1

C^ S	 A N	 O^

"	 a	 i

I S

y Q.	 .O N	 N	 O	 N
N^	 H	 O	 N	 I

I

a w
	 h a	 M	 .1	 N

1	 1	 I	 1	 1	 1	 1	 I	 I	 I	 I	 I	 1	 1	 1	 1

.^	 w	 n
m

I	 M
N	 I	 N	 r

N 1

Q	 a	
I	 I	 I	 I	 11.	 1^	 I	 I	 I	 I	 I	 1	 1	 1	 1

^	 1	 N

i

h

I	 ^	 I
I

N /Y.	 N	 ^O	 O	 .O
1	 a_	 1	 I^h	 1	 1	 I ^ 	I	 I	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1	 N	 I

N	 q

CI	 1

I	

SDI	

II1	 1	 , A	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1	 I	 ^	 I

^	 h

a	

I	 ^I

M	 I	 I	 ^	 I

o	 a o	 .+
_	 ^o r 1	 rl	 In to	 to	 r r+ ^o 00 n l N	 ^1	 1

oyl ^i
J	 ao o

+
a^a^^o

^ 

o l 	 l
a 1.O r	 r r

/')	 N	 10r^p	 H
...r(((^ 	 N l l f^	 an d	 o	 I	 i

0	 1 w
C W.	 a	 NO

14, 1

MN	 NW74	 f̀Q yO OUU
 C,	 C , 	WUMUUVI ZZZS 1 1 1	 S	 FI	 I^

!	

(o	

M	

iW.	 Y^	 w O	 W

ICilrCii^	 I	 I	 =IW1214
OC	 ►+ 0	 ta. 4. W al ga 	 Z IQ	 !1	

I1%	
►4.I	 I	 '

w	 x 04	 a ..7 —1 ^̂,.., to	 ^< .,	 v, ^ x	 S i -: (Al	 iO x	 _ O101xi 4	 !+ 2	
I	

CIO	 r.I

Z	 ^+	 S	 W'	 GI	 W	 2!	 Z a Cep	 2.2	 ^+	 CI.7	 2'	 i- !wl
?110	 to N	 u t.)	 ►+

Z zl^l	 ^ W wIw ^Iw w^I	 I	 jv^	 r l.: 410	 c91! 

ltn^O^x	 I	 FI	 ,I	 y

1	 ^	
^^. 2 C

p
,	 x O 

(YICI C ,.1X.	 ly '̂ ^SIF, ~ 	Oly^ <IT	 Va	 C	 V 5 a	 IC I 7I'!+ C^r-14	
C.aC	 C :: }I	 I^x x F	 _'C G Cc , =' :.% 4,	 GF	 F	 C, 'r ^'. ►^ . -14;4'	 'F -.aC'xIY 4i41^ 	I i r G'41^	 - 4	 CI<1-1_	 '	 C',^ .s	 _	 E.	 r S	 i

S1I	 0	 ui=; GII Zi P.; :JIV :.d ^	 :C':7;Ujf.:l^.;4 ,C, I	 ^ I QIv IL'. S' e-' 'r	 C.
i	 1	 I	 Iii

8-1-30	 ORWI AL YAt;K 1Z

OF 1 OON QUAL11Y



THE BDM CORPORATION

u

.y

r^N^F

v 7 O V
CC IC

W z r O

~ ^ d
L
iv

M

^ ^ Ij ► ^

^' ^^ N I	 I^^ I

III`

J^
N

+^
^„; ^	 1 1

A
1	 I

I

e
.^

1 I	 I I N
en

O
eeN++^l

I	 I I	 1 I 1	 1 1	 1 1
14

..
1

I
N

N

J 1

n ♦ Qry a O P1

_
1

+

e.0+1
.N^

a +	 1 1

I•̂1
I	 I

f f.01 f-4 w
1 1	 1 1

f•1
1	 1 1	 1 1 1 1	 1 1

.O
N ^

^

+ J

N !1

rrl

^ II J ^ol^
,^ I s ^ n V1 N QI

N
A

^
P

f	 ^ I
1 1	 1 • 1 1	 1 1 1	 1 1	 1 1 1	 1 1	 1 1

^+J

1 .p rl f^ Q1 N •1 N N
I

I Ip^
I

I al
o

•lO f^I I► ^

i

NI

C 1

J
I

T
I	 I

 O N	 •
1 1	 1

! N
1 1	 1 1	 1 1 1	 1 1	 1 1

`OI

S 1~
O•
J

1f1
O
JIJ

n VI
q N

.-1
n
n
d
J

^
b
f"f

^^

o^

l^^N AI I I

a
i	 III I I I	 1 I	 1 I I	 ^ I	 I 1 I	 1 I	 I I

n

IL^ Q.	 1 1 1 1 a ^1	 wn I

^ ►

N

N
n
A

II
I

1
^T^

I a
.0 J 1a I I

^I I I ^ a ^ ^,t
I

I I I Il'" ^
OI ^

I!

I	

•^

I
1

I	
O^I

II
n

I	 1 I
N

1N^ I II	 1 I	 1 1
..

1 1	 1 1 11
I

I	 I
^ c I	 ,p

PI
I	 I I

L x n

^
^ ^

^-^ai

_ I

± j	 ^^^^ N I ^
i il

I
► I

^,
I

1

%q
l!

a^ vl N r1 rl ^! INr l al r•	 r r colol^la,o/ 000aqc o 0 1'I rvlolc.. { . 1 1
1 I^N N 0 f4 l 6Mm	 14 toa1N	 O%DW1

e' 1.7	 "m
rlr

I
1 Im

en 11

O

a

I
I
I

II^ ^o ^o eo_^,_ ^_!	 c' use..

III

I	 III

OI
^+
{A

N N
Z10
N	 N N P'1 f" t'C 1 010t p i _: U

C^J	 Ct UI 	 UNz =j==
U

1 1	 1
N

1-1	 1	 1iluG

aimn l04.N!w

l..^i..

C 3Ir.W ;., I0.w I	 I	 Imo,,,pC
+:

OG< .101	 W!	 . 1•..t.xi ►r	 ^tiIrIG
Ic	

J	 71x..
W	 'I is I

r	
x '^

Itl: =Ii G7 ^ 2 1 0 	 111!V1!C 11."iW,	 1.I !X	 I Up	 I
rl—J .,

c1Gl ..
^Irl	 1	 [-.	 IY	 I-	 I^z	 « z WA G 

I	
W	 zI	 C I I	 I	 Z

I
z, r/1

1 «7I	 ^	 ,a.
C 1 .=	 3 u t- ,7	

I
'zI	 W	 I	 ^:,;` ill	 I < ^ v. < 1 I. wllc, < YI

B-1-;1



THE BDM CORPORATION

0

w

fl
Q u
C 

z ^+

dower
0u

^^csa

v z

J .̀'
^

 W

L+
W

z
tti

I

l ,^i^	 1	 1	 I	 l	 l	 l	 l	 m	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1
0

1

a
I^	

e

y

I

[a^
C	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1	 1

N 1 r. 4	 ITn

i	 a I

J.11	 1	 1	 1	 1	 n 1 	 1	 1	 1	 1	 O	 I I 	 I	 I	 I	 1 	 1	
^

^^	 I	 Im ^	 ^D	 a0 n
c	 ^^

co C4

I

I	 O	 ^?	 IN O
M r N co

^D

L n	 P 1 T	 .T 
I	 11	 I	 1	 ^^	 11	 1	 1	 1	 N	 1	 t	 1	 1	 I	 1	 1	 I	 I	 1	 OVA

I	 RI ^t	 N	 O^ ^'1

1	 _	 1,	 I	 it	 1	 ^^
U .W-' I^	 I	 I	 ''

L:ICS	 r	 I aO O	 I	 ,O	

,O

go

 

_

N

cc
ŷ l^	 I	 I	 I	 I	 1	 1	 1	 1^^'1 N	 I	 I	 1	 1	 1	 1	 1	 1	 I	 I	 n.i

n
Isl
INI

mil .+i 1
tl 	 N ^ ^O S,

.Mi

a	 n	 n
N	

i^^	 1	 1	 I	 I I	 N	 I	 I	 I	 1	 ^	 1	 1	 I	 1	 1	 1	 1	 I	 I	 I	 N S	 ^

t

f.

a	
O	 N O	

N

N	 I	 I	 i
3	

moo'	
^^^̂qj

a 

	
loQi^

IV

C.4	 It C4 ŷ 	 aodv^	 o104Ĉ	 r
0 n ,'1	 N	 v^	 w In oIn.4N

I	 '

NNN •'10 tVN h W c1700uU	
01

r o ^b	 lI

fA	 5^c	 w u u u	 :;	 Ulw z z"= 11	 I S^	 it

i	 I	 +	 IJ	 ^	 ^	 I I	 k7
N

z	 WWW	 w0

CW	
coo W	 o"	 3n,4

4Ic	 x r	 aaa Xc	 G.^	 I	 toz	 !	 -V7)
C1	 OX	 OOIO X . .	 ^+—	 pp	 4ta

^^Ox	 u 	 ►^	 F	 zS	 z0	 ton	
I0	 0^	 W	 ^.. o 	a	 a	 ^	 w^+^^^ ^1	 I

Z	 ►^	 z	 z	 W T G	 w	 z	 z a 0 C	 I	 Z Z	 rti I 4: +•
W.z	 W WIW ?.	 N	 ,W Q O	

OI^	 3	 41^1

z C
c
..	 U

0
 4.'^H
 oz

z	
z

^1 4:IW i 	z u z z
2. l	 L7	 ^^	 l^^<,	 i>. Zc C C	 IIIF r	 ^,ci	 ^E0	

zl
O z
^ .rII 

C
C7 

O
J' I"'	 IF	 I	 ^IG^cl:l0

W	 w	 N	 . U C 4 ..IOi	 ?++ ^: i	 +0.i	 C i .^ I	 IG t o	 ,,:I	 4
L	 fr	 !'^. iGti	 .LG'^	 r-.I ..	 ^.'LIG.1	 rC e  I^
y Ul	 ^^_ cjZ L°

B-1 -V



THE BDM CORPORATION

ly

ry

v

a

M cn

..	 U
v .',	 1a'

.^ G

C3
J

M

g g
1 I	 I Ip• 11	 1 1	 I 1 1 I	 I I	 1 I 1	 1 1	 I 1 1	 1 1	 1 1 ^

aC o 0 0
1 1	 1 ly 1	 1 1	 1 1 1 1	 1 1	 1 1 I	 I 1	 I I 1	 I 1	 I I N N

I ti	 1 I	 1 9 1	 1 1	 1 1 1 1	 1 il l ]	 I I.	 11	 1 1 1	 t 1 a a
a

I

o

co

v
O^ I`C 1

I
N OILr I

N
01
	 1 I I I	 ^

r^

I	 II	 I I 1	 1 I	 I 1 1 1	 1 t	 1 I I	 1 1	 1 I 1	 1 I	 I 11

. x C4

I'	 ^I I I I I	 i
i

I
I3: 1

S O ^^
11.

1
I ^

1	 1 1	 1 1 1 1	 I I	 1 1 1	 1 1	 1 I I	 I 1	 I 1
N1

1
N

J

Igo

I

1 OII

I
Pt O •DI

a01 I
t•1 r1 N ^

In I
+I

1

L ^+	 1 I ~ I I	 I	 1 I 1 1	 1	 1 1	 1^ 1 1	 1 1	 1 1 I	 I t	 I I	 ^ 1	 ^

.al N I I a I	 o^

_ I I

N JI
W
X q̂q^ v^7_

^

^

^

NN
^i^gln

Ĝ
a
^

r^- e1
Ir vi

O
rr^^o f r^:Nlw.

^. C^ ^• c7^
i

43
1 1 J I 11

c'	 c{1 C^i	
1

m C] N eri

.-1^ J

u l v) I^^

i III

ry a N 6V1
rn

<a rv' r4 •o o	 r-^-^	 ryr+ m1
1

^

r-^ r

O

a
o

^ N N N O
[...]
trical interrupting capacity. The 480 V motor feeder breakers are electri-
cally operated with instantaneous and long time trip units.

480 V MCC's consist of starters, feeder circuit breakers and control
devices, assembled in a common structure with horizontal and vertical buses.

A 125 volt DC system supplies control power for medium voltage and 480
volt plant switchgear control, protective relaying and annunciation. The
system also supplies power for emergency lighting.

4.1.11 System 15 - Steam Generation/Distribution

In the absence of a waste heat boiler on the gasifier outlet there
is no high pressure steam generated. Gas cooling and the sulfur plant
provide 913,000 lb/hr of 125 psia saturated steam used as follows:

Selexol regenerator	 -	 240,000 lb/hr
Electric power generation - 661,000 lb/hr
Turbine condensate reheat -	 12,000 lb/hr

Gas cooling and the sulfur plant produce 173,000 lb/hr of 65 psia saturated

steam used as follows:

Selexol unit refrigeration - 144,000 lb/hr
Sulfur heating	 -	 2,000 lbs/hr

Steam tracing	 -	 2,000 lbs/hr
BFW deaeration	 -	 25,000 lbs/hr

Steam condensate is recovered at 30 psia and 250 °F. Total BFW circulation

rate is 1,086,500 lb:../h

There are no fired steam boilers contained in the design. System 15 is
shown in Drawing Number 524-TX-10.

4.1.12 System 16 - Water Supply

The raw water treatment unit is designed to provide treated and un-
treated water for the following facility water systems:

(1) Fire water
(2) Service water

(3) Potable water

B-2-21



P
	

THE 80M CORPORATION

(4) Cooling water
(5) Boiler feed water

Raw water is pumped from the river to a fire water-raw water storage tank.

,ie raw water-fire water storage tank provides surge capacity for water
tret'.4aent as well as storage capacity for fire water. During an emergency,
fire water is pumped from the tank to the fire water heater system. The
fire water pumps are motor driven and have a diesel engine driven spare.
The spare pump is equipped with automatic start-up capability in case of
power failure.

The raw water is pumped from the raw water-fire water storage tank to
the softener-clarifier. Lime, alum, and polyelectrolyte from the clarifier
bulk chemical storage and feed system are added to the softener-clarifier,
which is equipped with an internal flocculation mechanism. The alum and
polyelectrolyte aid in the removal of suspended solids from the raw water.
Lime is added during the clarification step to "cold soften" the raw water.
Chlorine is added to the raw water to inhibit algae growth in the clarifier
and sand filters and reduce organic contamination.

The underflow from the clarifier is a one wt percent sludge and is
pumped to solids treatment for further processing.

The clarified and softened raw water from the softener-clarifier flows
to the self-backwashing sand filters where additional suspended solids are
removed. A pressure differential across the filter bed initiates the back-
wash cycle. The backwash flows by gravity to the sand filter backwash sump
and is recycled to the softener-clarifier. The filtered water flows to the
filtered water storage tank and is utilized as cooling tower make-up for the
process cooling tower as service water for general plant use, as feed to the
demineralizer package, and as feed to the potable water system.

Water intended for potable services is chlorinated and again filtered
to meet American Water Works Association (AWWA) standards and stored in a
tank sized to hold a day's potable water requirements. The chlorine residual
is maintained at 0.5-1.0 ppm free chlorine in the tank.

Filtered water intended as feed to the demineralizer package is injected
with sodium sulfide to remove trace amounts of chlorine which adversely
affect the demineralizer resins and after fil.ired through activated carbon
to remove any remaining organic contaminants and dissolve iron.

In the demineralizer, the mineral salts present in tfe water are removed
by ion exchange. A two-step demineralization system, utilizing strong
cation and strong anion exchangers in series, is provided. A degasifier
following the strong cation and magnesium, which the anion exchangers remove
anions such as chloride and sulfate. The strong anion exchanger also removes

B-2-22



r	 4

THE BDM CORPORATION

silica. The degasifier is provided to remove carbon dioxide and other
dissolved gases.

The mixed bed polisher is provided to remove silica to 0.02 ppm and to
polish returned turbine condensate for reuse.

The boiler feed water deaerating heaters operate at 30 psig and 250 OF.
The deaerators reduce the oxygen content of BFW to 0.005 cc/liter.

Hydrazine or sodium sulfite is injected into the storage compartment of
the deaerators for chemical scavenging of any residual oxygen. Morpholine
is injected into the suction of the boiler feed water pumps to protect the
condensate systems.

The total water requirement is illustrated in Figure 4.2. Allowances
for water treatment blowdown and contingency add to that shown to result in
a total requirement of 2500 GPM per module.

Drawing Number 524-TX-16 shows System 16.

4.1.13 System 17 - Water Cooling

The purpose of this unit is to provide cooling water to the various
process users in the facility.

The cooling tower system includes the tower and fans, side stream
filters, circulating water pumps, cold water basin, blowdown system, chemi-
cal addition equipment, and distribution system.

Cooling water is pumped from the cold water basin, through the distri-

bution system to the process heat exchangers where low-level, sensible heat
is picked up, and back to the cooling tower. The cooling tower rejects low-
level heat by evaporative cooling to air drawn through the cooling tower by

the cooling tower fans.

A portion of the circulating water is passed through side stream filters
to reduce loading to suspended solids, dirt are! scale.

The dissolved solids level of the cooling water is maintained by a
continuous blowdown stream to the process condensate system. Water level in
the cooling tower basis is maintained by continuous make-up of the clean
water from the raw water treatment system.

The blowdown stream is passed through a blowdown treatment system to
recover chromate ions via ion exchange or by chemical reduction to chromium
hydroxide and is sent to waste treatment for disposal.

Chlorine is added to the cooling water on a routine periodic basis to
prevent algae growth. Chemical algicides are added periodically to further

6-2-23
4

T^



41
U
C
b

b
co

i

4-

3

N

Gl
i
7

LA-

THE BDM CORPORATION
N Q
10 v

N N

N
m
J

	

Go	 m O w	 10

	

cm
^y	 0.n CC 4 O m OD

	

S ap

	
1 S 1 .^ O CAD rz	 1 O

	

cmey	
N O	

cr1 O un

	

cc	 cc
	W 	 Z W	 Z

0 3	 ~

e 1	 O Q
	

cW7 u

S O V ^ ^	 O
r^	 w	 F-	 1 W	 0	 ,.q

=	 rWi	 N	 V-0 N U. W	 3L
m	 L' Q
J	 C^ W
v	 D OC

Co

CD

Q F-•
W
V

O

Q qqU
CO 1i
^ W

W ~
^	 ^	 O
^	

^	
O

N	 cc M
W	 W	 ^}	 V,	 rO

Z
O

	

rr	 p
2	 WW3	 W 1"'	 C S Cl

el

CC cG	 ~ !_	
• N >- Z	 O	 O

	

pp^^C7

	 G w V	 O	 c•7 O

4 W Q1	

V	
W

J	
GR O O V	 ~ ..^	 .-^

coqt

^	
r O
	 •r ^ ^	

Z

W	 O	 QI 
Ly
s
.	

O

aOr ^D

lil	
^	 w

Z O N r1W
G	 N:1

	

co 
d	

~ O O

	

n -ĵ	N 126 w w

	

NO ].0	 O O^ qr
•	 r^ C^ N

r r1 C^

M co

2: S
W W
F- F-
N N

N N

B-2-24

j



x

r

THE BOM CORPORATION

b-

eliminate algae growth. Sulfuric acid is added to control pH, and zinc and
chromate inhibitors are added to the cooling water for corrosion control.
Occasionally, a polyphosphate dispersant is added to enhance the action of

i	 the inhibitors. This system is illustrated in Drawing Number 524-TX-12.

4.1.14 System 18 - Waste Water Treatment

The purpose of this unit is to collect and treat all plant liquid
effluent streams. The plant design is predicated on "zero discharge" and

permits recycle and reuse of treated water. Streams treated include the
following:

(1) Oily water sewers
(2) Coal pile run-off
(3) Storm water run-off
(4) Demineralizer regenerant wastes and rinse water
(5) Cooling tower blowdown
(6) Sanitary waste water
(7) Gasifier slag quench drains
(8) Separated water from solids treatment
( g ) Filtrate from biological treatment.

Process operations include:

(1) Oil Separator - streams containing free and dissolved oil and treated
in a gravity separator utilizing an emulsion breaking chemical and

heat to separate the oil-water mixture

(2) Sour Water Stripper - water streams with appreciable H 0 and HN3

residuals are steam-stripped to remove these contaminants

(3) Equalization Basin - liquid streams with extremely high or low pH

are mixed in an equalizing basis and treated with sulfuric acid or
caustic to change the mixed pH to a value of 6.0 - 8.0

(4) Gravity Settling-Thickener - liquid streams with high suspended or
dissolved solids are treated in a gravity settler-thickener and
mixed with lime, alum, coagulant aids, and polymers to facilitate

y
separation and thickening

(5) Multiple Effect Evaporation - neutralized wastes and brines are
eva ,orated to recover wat_r and concentrate the solids.

The recovered, treated water is used as make-up to cooling towers or
raw water supply. The resultant solids are conveyed to the solids disposal

t	 system. System 18 is illustrated in Drawing Number 524-TX-18.

B-2-25



THE BDM CORPORATION

4.1.15 System 19 - General Facilities

The purpose of this unit is to provide equipment or services to support

the gasification facility at the facility level.

This unit is a ;general facility category and provides the following

equipment and services:

(1) Administration building
(2) Laboratories
(3) Change rooms
(4) Warehouses
(5) Maintenance buildings
(6) Operation centers
(7) Security offices
(8) Plant air facility

(9) Fire house
(10) Visitor reception
(11) Plant fencing
(12) Plant lighting

(13) Roads, bridges
(14) Docking facilities

(15) Interconnection pipe ways
(16) Fire protection network

(17) Flare stacks and headers

(18) Plant instrument air compressors

(19) Environmental monitoring

(20) Site preparation.

4.2 Module Balances

Material and energy balances have been determined for each module.

fable 4.1 gives stream compositions and quantities for each intersystem
stream. Table 4.2 gives an energy balance at the modular level.

B-2-26



THE BDM CORPORATION

{Q $(
y^

N+ 1 if If 1 1 1	 1 1 1	 1 1	 1 1	 1 1 ^^^ 1 1	 1 1
K f^

P1
1^1	 rl

•

.H

i
mm

1

^i

M
n

=	 I 1	 1 1 1	 1	 1 1 1	 1 I	 1 I 1	 1 1 1	 1 I	 I 1	 I 1 1	 1 1 I	 1 I	 1 1	 I N

N

1

W

.i

.+ a ^ r. n O

Wi' ^.^ia 11	 1 I I 1 1	 I 1	 I 1	 1
o ^o ^

1	 i l	 1 1N N 1	 11 1 I^
N

1^^
A

^
n tiN

1

O

^f
=s
^ Ia

H

M
(^7 N

v+ r'j cc owcc 0 0
IN N m

N %*

w

a

^^+^+ y(A00=uu
O

W q
NNN

w u;nzz= + 1 1 1 = x

I
I

w ►ti

W W we W

G
OMB

w "" HC13
Z^Q I

ac
U3

s
4

.. c
xlr

sw w
aa.:P

rr in
-IWo I''nrt a	 ^.,

O x D D D x " >I 4 i	 Gto, S Wt,^
N
G

D	 Q
z0
^^+

C
W

NN0
"'"0

x U
a

►•^
s

j

FDaC
WUD

^.:
Z	 ►+ Z W W	 Z 7 z z H 0 39 w I.

w z wz w w+.ad 04 W w40 0
Q^ IV

c
1.41=ziww
ac; 0Q

z
;:	 t4i^ 00

zz11
05IC

f7(^ —
IO^r^C

F
ca

z(

I WN^^

S^1 U a w o i^ia
m

F
; l^	 alalz

j! oici ^ia I is
i.	 z

^^.
5
cicJo.

c
^,_

F
m^F

w	 ^I
F y i

ia^y

tZili'-^ zlF	 H(n	 N	 Ut.=,q=1v11:,
<I<^^
U V

e-l(
_,

_- Q^G^^
u 4 ZIGL..rI^ Q

2'E- te,<
0

^; ^+j'i4^ C i Q
3	 'r^Vl^';^

;ViG

B-2-21	 (ilt1GINAL PAGP; IS
,fir po )lt QUALYN

8
M14N
Z
M

W

Wa

W
V̂ a\

E

W 8 u

F 1" W

ii

V^

y
M



1 1 1	 1 1	 1 1	 1 1	 1 1	 1 1	 1 1 1	 1 1	 1 1 1	 1 1	 1 1	 1 1	 1 1	 1

ax f

N S

i

^	 1 1 1( 1	 1 1	 1 1	 1 1	 1 1	 1 1 1	 1 1	 1 1 1	 1 1

f\ n

1'^ N
n

N

R
1	 1 1	 1 1	 1

N N

^e
N

^o
ii

N
1

N
I

a

m^

1

1

a x 	
t I

.1
I	 I

N
1

N
1	 1 1 N

1 1	 1 1	 1 1 ^1

i

..I n
T

N

1

N O^ N O^ I

Q A N N N .^
r

&a

^
N

i 0'. n .y ^ J

I	 x	 1 I 11 I I	 I I 1	 1 1 1 1	 1 1	 1 1

aa I
i

h '
v
Ol N

o
Oc

rd

c	 O

.7 N ^p h rn

R

w	 1

NNN -4 0 NN1^11M yN00=uu
IA	 c	 tn' VV1 Ztsx 1 1	 1 S h

V

coo Q° w f
Ct	 a
W	 <

G W

r+ c
x ..

M/^N

a a'
a s '^

o w
o

H I>r.

?I
vl oG

GL ^
q	 .^

Ir
yox 000x.. s.: I ^o Iwa 1r

O
Z	 «	 z	 w

z0
r^
oh W

t/^NN

z z .:ca

x u
zlz

^,

J w
F^CKI

U^C
1

^w(,
v	 a ^Z i 21+7

wlz c. wiw a•l
ZI 2 Nalc < w^ y ^ <io

0
ail

^.î̂
^^

E+
x

C ,^1C	 IxC
Z

U. s C.. SIG.,
!C l t l

r71.^12ICi
,^I <I	 ^CIC^ ICZI"I^L..^I

Z
:^G II

I

'x,, I SI

- ! F^ I ^

^'^ I WI^

r - ^

f
s	 +r F,	 I rssF ?+i<i3.ia 51 "I	 I +;I C C'ssl F ^I....s.Z.ISI FIF	 F	 4	 ;C"-i_ 

_I<I•t
c. ^.la l ..'ti <I. _I..I^.^?'^ C,'., c.l^_IC

ti-,
.1^

I

9
Mh
M

z
M

a
w0

w
2 of \

Itm N
^^ a

^^ a
t
w

. 1" Wh

Wh
zN

THE BDM CORPORATION

.	 ^	 I 	 I 	 i 	 i 	 I 	 ^	 i 	 I 	 I 	 ^	 I 	 I 	 ^	 I 	 I

_ (	 1 __ 

I

_	

I

__	 I	 I 	 I_.

5-2-28



a
w

O
Z ►^

N Lo

'c }
L w.

i
Z.	 THE BDM CORPORATION

9M
FM
Z
M
w
w
0

w
a
0

w
0

m a

M R w
W

F~ W

L
wHZM

I

w
0 IC

0.4
	 i

I
^I^^
gill

;G
^IF^^,cplV

B-2-29



I
O
O

V I

^^ F

m9 a
p
a .•1

M 
U W

W WI
F r W

S

THE BDM CORPORATION

1^ ^r^i	 i 1	 1 1 1	 1 1	 1 1	 1 1	 1 1 1	 1 1	 1 1	 1 1 1 1
f

NN

a 'ON
1	 1 1 1	 1 1 1	 1 1	 1 1	 1 1	 1 1 1	 1 1 1	 1	 1 1	 1 1	 -^

O y

Vl a
^'^ 1 1 1	 1	 1 1	 I (	 1 ( 1	 1 1	 1 1	 1 1	 1 1	 1 1

M

ul II

i I 1 11 1 1 1 1 1 I	 1 1	 1 11 1	 1 ^	 I 1
1

a1 ro

^ Y	 1 1 1	 1 1° 1 1 1	 1 1 1 1	 I I	 ^ 1	 1 1	 1 1

I

I

a

N
r

0	 1

N a	 N N

a
1	 S	 1 I 1	 1 I 1 1 1	 1 1

a

IN 1	 1 1	 1 1	 1 I	 1
.p

I
.+

n

m J J ^
a J

rl
O

n

N
N

n

F
Y
V
N

1fl r two N
Oc c c cO

19

q
1N

7 n:
r-

e r

O
W

a

(4

1
Vl O

'
J

i

N zw  V VV) ZzS I I	 1 T. Flu
C4

(d N
W GIOC OH

IT^C^
z W

aW aca °oX .. ft c~rt^cW
^^ O ^

aa^c >~Ina a^'^
 gl•,yle^

.S7	 p
O x
Z O

++II
Vl NI VI

I

x .r
x

a
`U V

O G
^+ FIDIaG

W-1 ,2l i

Z	 04 Z W
Q s4
I , CI

W
W	 Z

^ ►^
D I Z Z

^.7
O .7

ulIUl01
^^W h!W'

^i

o+
;

c 4
L X l
o ^la

2 ZIZiwcic l <^
Wl

r^

2^ .7 D

IZ	 ZIZ
c^	 loiclo^z^

a O
l^

..i' j—
X .F^..l ^a a	 ^^ I^ i	 ^i

s^C7 ^L. ^;— G^ ^,,,I^^. G Ct, I^r Y ^'	 .S iW F

lFll:

rl	 < .'1
S

i
, L

f+	 F	 <^
< ^iFiF

4 z1^ 4^ C.F.I^ C
<	 Y

N	 V1	 Uj= J::^N^:J+U^J^.s.:i^(+:i.^..;:.. S^UiUiVIIZi^:^:^`^ ..';- 4 vl::^^Z i^'^L+ F i »,.• :%d

$-2-30



M

M
m

M
sY

W0
V
a

w
u
h ^VX

a<o 4! a

I
t.

THE BOM CORPORATION

s

I
y

r

^'^	 1 1	 1 1 1 1 '	 11 1 1	 1 1 1	 1, 1	 1 1	 1 1	 1 1, 1^ 1	 R, 1 1	 1 1

1

^^^^	 1, 1 1 1 1	 1, 1 1	 1 1 1	 1 1 1	 1 1, 1	 1 1	 1 1^ 1	 ^, 1 1„

I	 h N ~ .O
P R h OI •MN ^

e
^^ ^ h P1 N 1	 1 I	 1 1	 I 1 1	 1 I 1	 1 1	 I 1 1~ I^ ~ 1	 1 1	 I 1

N

I•^

w
I

I

8 ^r1^.1 1 1	 1 1	 1 1	 1 1	 1 1	 1 1, 1 1 1	 1 1	 1 1	 1 1 1	 1 1	 1 1

I

I

N ^

r1
e

1

eL
1

m
a

F

M

n

I

<
O

a 04 11	 141A a	 m O

."1	 N

0
w

a

~~
Q^ "^° s., r?+^+ y N Q o

(

y OIx^U^vN U^/7zIi7- 1 11=1 I^1 I x	 F

I W 1 vM
WwW WGa

a

I wl
q ►+ w

o
TwI<

W <	 -
I O st  7

a all.,
X w f• S I O O SI., WI

O	 a

.41	 2 O
I	 ^rr	 W

N N.
^

D

.+

K
O

U U
I a

►^
Ial w lu

Y wIF
FiCI¢I

z	 ++
C,

z	 wI	 cl	 W	 z
w	 Z	 7.	 ^w;wWc, ¢ ^+ 21	 IZi+IWIr:IZ`

zz aw'!^ IiZIZ ¢I^
z.< W!5+Ic,It7 < 1 0

^•+ ew;INI<j lit
r+.' i

O;
y^	 {y^^	 S'

^C'YIF

`" ¢^^ Ci<	 Zii• '< i kl0'
z^Lr14isl^l _I!• I<iL SIx;C^ki.

1..1012
jZ; Is

OiC
l¢

F^•^ slO,;:l
_iWlt.jw ^I

SwI;nI I

OG	 avL F	 CL'X;K F jC!Ca¢ -.^ CFI (.tn+....LX:

to	 U)Ujjj t .IVIuIuIul`;^+ ^ X'S^U;U111i..1 I- i-1`^F^<^O^
:^z^ t • Itlt • ...^`,I..^

B-2-31



9
M

N
Mz
v
r7J

{a

V

^^ H
^^ a
d N

h std

T

L

I^
F-

i	 fHE BDM CORPORATION

N fY ( !I

IS

I

vi SK

N
1

.O
1	 1 1	 I N

Qa

1	 .a

I

N <

I ( ^^ I

91 S
a

I

1̂ 1	 1 1 1	 lie

I

I^'^ a I I^ ^	 ^ I	 I

II^

p
M

p

C!	 a r
f
ay.!{ 111

a

fn fn

'WAD
ol

F,SA N L' t	 -j 	 Qo."" Z S 1 1	 1iu

1 ..I
w!w :^aIG1O 310

m x .,

w .^ w
^.,^.. to

i- 1%
s !<i	 ^^;^;I

.N Z^O ^^ Nlvl `Ix iu u rrI

^

EF :Ixp I ipp ►r^
J

i	 W	 ^	 i	 ►. 1^O I! ^ •I ^	 I	 +^IV'^^w
.^ Z

dISIC 94	 ZI	 O+	 l.Iz 2i
I

ly C7'<'
2.2^ <'J C «-I<i T+ F r'I	 I< x

^'+^ x Fi t;Y'I^'G yy .: ' x 4r	 ,!;'S	 i^SDC	 d	 .^C F —I_ r

cA to	 JIB a.,:	 U  S s	 _	 4	 'F	 S! r'

	

^I	 t	 1	 (	 ^	 ICI	 I^^I- !	 i ce .
- hi	

,	 ^I	 I	
I,.	

I-.

B	 3



yi

yl

[...]
close the deaerator heat balance and to drive the boiler feedwater pumps
with steam turbines. Additional studies are required to determine if
additional steam can be made available for driving some of the cooling
water pumps with steam turbines.

4.1.12 System 16 - Water Supply

The Raw Water Treatment Unit is designed to provide treated and un-
treated water for the following facil4ty water systems:

Fire Water
Service Water
Potable Water
Cooling Water
Boiler Feedwater

Raw water is pumped from the river to a Fire Water-Raw Water Storage
tank.

The Raw Water-Firewater Storage Tank provides surge capacity for

Water Treatment as well as storage capacity for firewater. During an
emergency, firewater is pumped from the tank to the firewater header

B-3-28



r

THE BDM COR130RATION

system. The firewater pumps are motor driven and have a diesel engine
driven spare. The spare pump is equipped with automatic start-up capa-
bility in case of power failure.

The raw water is pumped from the Raw Water-Firewater Storage Tank
to the Softener-Clarifier. Lime, alum, and polyelectrolyte from the
Clarifier Bulk Chemical Storage and Feed System are added to the Softener-
Clarifier, which is equipped with an internal flocculation mechanism. The
alum and polyelectrolyte aid in the removal of suspended solids from the
raw water. Lime is added during the clarification step to "cold soften"
the raw water. Chlorine is added to the raw water to inhibit algae growth
in the clarifier and sand filters and reduce organic contamination.

The underflow from the clarifier is a one wt percent sludge and is
pumped to solids treatment for further processing.

The clarified and softened raw water from the Softener-Clarifier flows
to the Self-Backwashing Sandfilters where additional suspended solids are

reproved. A pressure differential across the filter bed initiates the
backwash cycle. The backwash flows by gravity to the Sandfilter Backwash
Sump and is recycled to the Softener-Clarifier. The filtered water flows
to the Filtered Water Storage TaA and is utilized as cooling tower make-up
for the Process Cooling Tower as service water for general plant use, as
feed to the Demineralizer Package, and as feed to the potable water system.

Water intended for potable services is chlorinated and again
filtered to meet American Water Works Association (AWWA) standards and
stored in a tank sized to hold a day's potable water requirements. The
chlorine residual is maintained at 0.5-1.0 PPM free chlorine in the tank.

Filtered water intended as feed to the Demineralizer Package is in-
jected with Sodium Sulfide to remove trace amounts of chlorine which ad-
versely affect the Demineralizer resins and after filtered through acti-
vated carbon to remove any remaining organic contaminants and dissolve iron.

In the Demineralizer, the mineral sal's present in the water are
removed by ion exchange. A two-step deminer,:_at = on system, utilizing
strong cation and strong anion exchangers in series, is provided. A
degasifier following the strong cation and magnesium, which the anion
exchan gers remove anions such as chloride and sulfate. The strong anion

excharq er also removes silica. The degasifier is provided to remove
carbon dioxide and other dissolved gases.

A miAed bed polisher is provided to remove silica to 0.02 PPM and
to polish returned turbine condensate for reuse.

The demineralized water and condensate is preheated to 2110-225 O F

before being pumped into the boiler feedwater deaerators.

B-3-29



THE BDM CORPORATION

Acid, stored in the Acid Tank, is used to regenerate the cation
exchangers. Caustic, stored in the Caustic Tank, is used to regenerate
the anion exchangers.

Both the Acid and Caustic tanks have pumps and metering devices to
control the flow of regenerants to the demineralizer package.

The Boiler Feedwater Deaerating heaters operate at 30 psig and 250 OF.
The Deaerators reduce the oxygen content of BFW to 0.005 cc/liter.

Hydrazine or sodium sulfite is injected into the storage compartment
of the deaerators for chemical scavenging of any residual oxygen. Morpholine
is injected into the suction of the boiler feed-water pumps to protect the

condensate systems.

A tabulated water balance for the overall plant is given in Table
4.2 at the end of this section. The total raw water intake required,
including an appropriate contingency, amounts to 3,500 gpm.

4 1.13 System 17 - Water Cooling

The purpose of this unit is to provide cooling water to the various
process users in the facility.

This is a non-proprietary system and is supplied by several US vendors.
System 17 is shown schematically in Drawing Number 524-BW-12.

The cooling tower system includes the tower and fans, sidestream
filters, circulating water pumps, cold water basin, blowdown system,
chemical addition equipment, and distribution system.

Cooling water is pumped from the cold water basin, through the dis-
tribution system to the process heat exchangers where low-level, sensible
heat is picked up, and back to the cooling tower. The cooling tower rejects
low-level heat by evaporative cooling to air drawn through the cooling tower
by the cooling tower fans.

A portion of the circulating water is passed through side stream

	 Ifilters to reduce loading to suspended solids, dirt and scale.

The dissolved solids 1 2vel of the cooling wa*lc r is maintained by

a continuous blowdown ;cream to the process condensate system. Water
level in the cooling tower basis is maintained by continuous make up of
the clean water from the raw water treatment system.

The blowdown stream is passed through a blowdown treatment system
to recover chromate ions via ion exchange or by chemical reduction to

chrcmium hydroxide and is sent to waste treatment for disposal.

B-3-30



140
1,886

396e
47e
2

148e

65
-45
471

T-170

1 THE BDM CORPORATION

J

TABLE 4.2. OVERALL WATER BALANCE 

GPM

INPUTS:

Makeup to boiler feedwater (BFW)
Makeup to gasification cooling tower b

Makeup to utility cooling tower
Raw water treatment makeup

TOTAL RAW WATER REQUIRED

OUTPUTS:

Gasification cooling tower evaporation and drift
Utility cooling tower evaporation and dr^ft
Gasification coolin tower blowdown (BD)
Boiler blowdown (BD^
Deaerator vent
Raw water treatment wastewaters
Steam into process:

Into gasifiers via char eductor
Recovered b y condensation in Venturi scrubber

Utility cooling tower blowdown (BD)
TOTAL OUTPUTS

114
491

2,351
148f

3,110

NOTES:

a Excluding the water contained in the feed coal

b Fed into Venturi scrubber (see diagram of gasification water loop)

c Rinse waters and other wastage

d Contained in sludge to disposal (see diagram of gasification water loop)

e Wastewater streams for disposal

f Th e total raw water demand is estimated to be 3,500 gpm, including an
allowance of 390 gpm for utility water and contingency.

1

B-3-31



THE BDM CORPORATION

Chlorine is added to the cooling water on a routine periodic basis
to prevent algae growth. Chemical algicides are added periodically to
further eliminate algae growth. Sulfuric acid is added to control pH
and zinc and chromate inhibitors are added to the cooling water for
corrosion control. Occasionally, a polyphosphate dispersant is added to
enhance the action of the inhibitors.

4.1.14 System 18 - Waste Water Treatment

The purpose of this unit is to collect and treat a:l plant liquid
effluent streams. The plant design is predicated on "zero discharge"
and permits recy ,-le and reuse of treated water. Streams treated include
the following:

• Oily Water Sewers
• Coal Pile Run Off
• Storm Water Run Off
• Demineralizer Regenerant Wastes and Rinse Water
• Cooling Tower Blowdown
• Sanitary Waste Water

Gasifier Slag Quench Drains
• Separated Water From Solids Treatment
• Filtrate From Biological Treatment.

Process operations include:

OIL SEPARATOR - streams containing free and dissolved oil and treated
in a gravity separator utilizing an emulsion breaking chemical and heat to
separate the oil-water mixture.

SOUR WATER STRIPPER - water streams with appreciable H 
2 
S or NH 3 residuals

are steam stripped to remove these contaminants.

EQUALIZATION BASIN - liquid streams with extremely high or low pH are
mixed in an equalizing basin and treated with sulfuric acid or caustic to
change the mixed pH to a value of 6.0 - 8.0.

GRAVITY SETTLING-THICKENER - liquid streams with hi g h suspended or
dissolved solids are treated in a gravity settler-thickener and mixed
with lime, alum, coagulant aids, and polymers to facilitate separation
and thickening.

MULTIPLE EFFECT EVAPQ^ATION - neutralized wastes and brines are
evaporated to recover water and concentrate the solids.

The recovered, treated water is used as make up to cooling towers
or raw water supply. The resultant solids are conveyed to the Solids

Disposal System.

B-3-32



THE BDM CORPORATION

1	 4.1.15 System 19 - General Facilities

The purpose of this unit is to provide equipment or services to
support the Gasification Facility at the facility level.

The equipment and Services provided in this unit are non-proprietary.

This unit is a general facility category and provides the following
equipment and services:

• Administration Building

e Laboratories
• Change Rooms
• Warehouses
• Maintenance Buildings
• Operation Centers

Security Offices
• Plant Air Facility
• Fire House
• Visitor Reception
• Plant Fencing
• Plant Lighting
• Roads, Bridges
• Docking Facilities
• Interconnection Pipe Ways
• Fire Protection Network
• Flare Stacks and Headers
e Plant Instrument Air Compressors
• Environmental Monitoring
• Site Preparation.

4.2 Module Balances

Material and energy balances have been determined for each module.
Table 4.3 gives stream compositions and quantities for each intersystem
module. Table 4.4 gives an energy balance at the modular level.

I

i	
B-3-33

r:



THE BDM CORPORATION

D7

gz

cn

•^u
W C <^ ... a tr

< FL

M

V1 <	 .. ,n
m S	 n h

^ n
r

I^

hl

I

^^
^ ^' 80

po
IO..

J,h "h h ^ f

IS

,

to ItL
m IS

h	 I

O

I
II

^

y y
Q ,x I

Inls
a	 ^ ^

_^ ^
N N

al
+

^a
^

^I

r

I I	 I

1

llar I
I =

a	 l

I
I i I	 I

F

q
N

^aC!C3	 ^a^j0 aq0
3 M ^

ry

o

0

al

Us^SI S^a 'A f ^/Y/VNM
ulln 2

1op SU (^
S !i S 1 1	 1 Z

J^

C^I

IIIC CI61
° n fill2

v a
^ K

O	 w
»i=IN

N Yl 10^

^^ 0 Ô1^I

Its
lulu

loo►^ FIB
^ to

_	 " 6=J71 :I °	 z a. m. ;''1<o v°,I<)
I"I^I^I^	 ^laci

51r^Ctl
z	 ry mt.^tz
^mi S^^<I 0

Cz1 I 1

Id IF'^I^i^ <I
Q

4O^ NtSi
F	 F	 SN
'A	 :A

.Y N ^Ir
yl ^-,^ :I

UD.
S; <I

Z F I ^-I O I OI GIa0
tl 4t ,̂^^FI F1., i12 

L-- !C,I S Wi tail t 	 ID: " Iu'-f
CIF
lth !.;

J°1
I^1.

°J4,a!dt
<;<'NI 1^.

In t ^I<

F	 F^1 c
QQI

V 121 9 , 01
<147i

I'Ld
<ICJ

u
.̂ , 21 V1^C. ^(., S.SIz'F dc - 2 419 :.

B-3-3a



THE BO 9 CORPORAT ION

^

k
§§ ^
- . \

§^j	 |	 |

0-7 k
&l
§I;

( ^

B

q^2 ]|

^ j q

'm	 22 9=

\	 ^ ^

` .^g ^ ddQ,

d^]
a6z
^^

§ jjj
^

- ^n

§	 ®~	 --	 - --- %0-

^

$
'	 IN ^^	 8	 ^^^

_
u jig k

!	 ^ 228® §a	 3^^ ^

§	 i;^ $22	
-^.Q ^^^	 ^ ^ n

i^	 2-\SIIEi\^ai§^§,
.^ _ $^^b

na!r-})_ &^*al23rf^R.E_^«o^ «^«	 c\wK. <_a: _ @', «

§.}.3§



^ s

H

THE BDM CORPORATION

I

B-3-3E



C - 
N F

V

cfza^`

F

THE BDM CORPORATION

r

B-3-37



OWG IN A L YAG F, Is
OF I'()( ► R QUALITY

< -c

^ v

F2

F
2

v

v

v

THE BDM CORPORATION



u f

v ^ „

'^ G r

Q v t
W <

2 SZ 1i

THE BDM CORPORATION

B-3-39



THE BDM CORPORATION

.^I .f1 1'1 O	 IO	 -^ O ^ N O^ •+	 CO ^	 O^	 .O	 J'1 N N
< r^	 a0	 m ^ ^p .p .p	 f r.1	 .^ O^ N O O

.f1 Al	 J1	 Q	 f^1 N	 ...1	 I N N
^^ ^? -1	 1	 n	 f^1 ^	 rl	 ti H
E. 	I 	 1	 1

y

Z
a 1	 1	 1

r..n .^ ao
1	 ^

m

Q n O O .^..n
.O >K

rr 2I .1 n N

N w
W w O r
d U NO w

F- d ^ ^! 1	 ^	 ^ 1	 ^	 .O	 1	 .n ^ .r r
co	 cm t- N

N
kD O m < •~

.PI r
01 N

Q 0 IJ \ I ~

J	 ^ 3 .r
co W	 J
¢	 U -a .-+ n	 .o

F- Z	 U
¢ ]C Q ?i O	 1	 1 ►f
J U w ^^ 8¢ O
O] U c

C3 W
^cn¢
u	 t7

< r a y a- a- a s
^ ^ Yi'Iii J J U N :7 'J'f :7 U

r- I y

<' d

^I t
d^+1

ai
ri m

LI ^^ ¢.ice
n au^ n ZZ

< 71	 a a7.^

71
9

yl 
31 N^

? ^rl .a w,	 L v y ^ y^",

i-^ QI
I I

'^ a 7
Sri. rlrnl<I+I

_- z3n	 O _^<
^ J^i^^C

7

Y^ - ^ L Z ^ .J < < G =

Z t

B-3-40



THE BDN CORPORATION

5.0 PROCESS FLOW DIAGRAM AND EQUIPMENT LIST

This section contains the process flow diagrams and the list of
equipment for each module. The facility contains four times the quantity
shown here except for the coal silos which are on a facility hasis and
System 5, which has two trains in Module 1 and only one train in subsequent
modules.

B-3-Jl



s.

pi
-^

^j

w

a , w

7

n th 
I

S;

---I----------------- ------ -- --

	

Y	 S.

1	
t

	

i 3	 7.E

	

' 
a	

-

tl

-- - ----------=-_-- - - - - -	 -

r
t
>	 ,	 I	 I

I

11

I

,
B-3-42

i^l	 a

j
w

THE BDM CORPORATION

F
d

^	 Y ;

^I

S

ZI

31

_^	
s

i

:I

31 s

.i

Y

,^

3 '

31

V

l



W
N >

O ^ W = iC ^ a ^ ••
i p ^ o e

F N

O
W

t F

2 ;
7
W

A

nl	 y

i<

413

0

+ ^ 1
t	 ^ U

t

a

QQ Q
as
W

• W N
C

a

a
G
<	 z

z	 ♦ I G
W	 M

6

W j	 > W<,gff^-^yi

• p	 ♦

z	 -I
>	 UI >

• Wa o
U

a

t	 3
WI	 D
Z
W	 ly

a

zlY

•

t

N
W

V
Z a
W

U;
♦

Wa^W

- - I

♦

I

^ C 1

B -43	 ObOe^

W	 •

THE BDM CORPORATION

as

I	 ^	
lO

	

MO	 ^
I^

Ot
a„ X>^ a
It

a Q< piWn

^	 ^^r	 ENO I.

► 	 <a	 t•G^ I.•	 I^WI	 N V ^

	

<z^	 N<	 li
'Or,l
u=I

	

W	 I of

•	 - f ^	 m

^ ♦ N > ^^ N
1 \ ion' r I	 O ^

r	 <
W	 L =	

I ^	 ^	 i
♦ 	 r I

N
Z

0
z0
U

•

J
N



THE BDM CORPORATION

r

^loC

N^ Mf

o

^I
~ .

N

r
J ^!1 Z

u

r 'Ẑ^

o U-6
Ni3J 2 N ^^ N m

^ ^
^

O I N Y ^	 Hf
^ N

^
u

J N
u 3

^
3^

M1
^	 d

1!1
o -

8^ ^ < r

708 (O(
N N

r
^GW W

W W
_
^ N

r

^

^

N

I
WIY^ u
^ W

S

V d
^

W
J nw < ^

V} V

I

^ N O

Q Y1

INN
W 31 Q

a II
Sat

M1
V

QI`Il„1
CIOyI ^- - - - - - - - - - - - - -

s
d

W^^
> J

N

W

^'
W

W^

r

W m _1^1f

U u ^
N

^
I

u ^V

a
^

o
Q

^

W^^'1 WIn ^V1

({^{^{{

^{

VVV^^^^

V 1̂111

WI

J
NI f^1	 m r - - -

W

N̂

^d'^
N

V
Vf	 ^

VI
Q

^

W
yt F

N
dWN	 NIJ1	 N m	 '-

	

=	 W

	

C W	 WIW	 (r

	

>	 O	 ^	 O

gu
WI

	

71^ 	 7

	

W I= I	 z

	

¢ r 	 ^	 W	
s

	

++i<	 .n^Z	 r-	 s	 m

	

W	 C	 N

	

ac	 u.	 s	 ^i+
m

0
W J
W O < ^

	

A	 Ism"
a-

B-3-44

► ^
+

W
f Q`

f f

W W

~ n
Y+ ^ s

V W
^
fo ^

M '
i

u=
W

s^ !



r'	 THE BDM CORPORATION

^r

L Lflij II

1. ^WS ^N^ .^ ^ N I	 = M

1
^

N
c z 2-A'9

j Gu N r+

y ^ W

^
N

<v O
U 2 R

W
^

^
V

.p	 V n
^ ^

,p a N —I^	
Q

S ^7	 T	 ^
^ T

^
^
2
U

N

~
K=

< r
.n mil.	 aa~ L 1 O	 W u ^n

^ S

u Wu^ ,n W I	 n	 I

^ N V

J N

U

U

^
^ Z

V
^

ON V 
WN V

^^ a W ^ ^ ^^
W

I	 .. V Z
<

I j .^ O
acNN<..

$^
ON O

< T
K --

N Tli ..^ ^V = W z

,., u	 Z a ^-	 l' S-9

	

o i o o =
	

,a

	

c	 ^ z	 7
r+ a	 v

	

r I g	

I< Z 	 -	 o	 0

c °I'Zb o =	 a

	

71

n 	 u
d	

U

	

I W	
.-.

uImaia	 ^^

	

^^^is
oc

	

	

'	 I	

d
w

;^ v	 d C

	

N	 ^

V

	

V V ^	 C]
W

	

'O OC <	 s

	

1 257
	

=	 J1

	

i

^	 ISa	 2 ..^

	

o ni	 I 4K	 ¢ 7 K	
^``i

B-3-45



¢

WW^z¢s
m.n^ds^-
^ cz

CL
1 < Y OW U U N

1-

THE BDM CORPORATION

r. O
Y

¢W_^

r

u u ,.+s

~ s
i J

o
O U

S 1

= S
ti -

<y

,n ¢J

2

0
a21

NM m
w	 N

v	 g a

4

a

3-c
^N

F
~ W ^<

}

n
< O '"CL3 A

1

a ^
.^

1

•
is

5-3-46

P SOY' 15



H
M

S
t

Q
W

O N
m H

^f

B-3-47

1	 THE BDM CORPORATION
W

Q
O
N

i.	 W
Q

J	 W

N	 ^

U ^.	 02

Q m `

oz-1
Z	 >Q
U

cc
W

0

Qa

d

ya

Z Y
_ 2
J Q
J F
Q W
CL c7

^ Q 4
Q^ p

^r0	 V	 n
IW°	 Z^N	 NN	 M	 w

I^^^ NN	

W

iil	

its	 ^pS
Is=	 ^tt7	 I

I ^	 u•	

~HO

;3I	 Np0
V W	

^ W

O =	 d	 I

O

I1^• h r ^I e



THE BDM CORPORATION

m
m

a
Q
a

m
^S	 y

r. .r

D ! O

^ ^

G^	 ^D

^

y
<C

O O V

V

>

_J

O "
.4 r+

4 ^

m o

• ^ c

m

mdb LSE'Z ^ v

m
►r J

c ^ ^ xc 0
m
N

B-3- 4E

•	

Q
Q fO f^'1 ^1 fÔ1 N ffO fO^1

U
L

' ^0 O ♦ m N O ♦

•+ i o i i "+ ui n
m N fl. po N ..6 N 00

1A	 N
r
O
.r

iQ t

I
^

8
I

0
v+

a+
♦

CD

L

i0OP
m%n I	 I	 I	 LA

•

.sw

0

p

v

O

m

• f^
•

N O

ILi
v+ ^o a

O+

r 8'
^+ O

aG

F

F ^

= 0.
E _

J
V ^j

. n
• 'C V

V 0 V O

^
^CC

^
p

O U 7
4C V O 0• ^•

%w V •r ..1
lw

m n 
.a

M 7
V 8 0

o ++ n U
.r n O 0 U O

8 +^ LV Y